



LAPI LABORATORIO PREVENZIONE INCENDI S.p.A.
 Sede Primaria: I-59100 PRATO - Via della Quercia, 11
 Telefono +39 0574.575.320 - Telefax +39 0574.575.323
 Sede Secondaria: I-50041 CALENZANO (FI) - Via Petrarca, 48
 e-mail: lapi@laboratoriolapi.it
 web site: www.laboratoriolapi.it



ATTESTAZIONE DI GAMMA / RANGE CERTIFICATE

RICHIEDENTE / SPONSOR:

Flamentek Limited

Rannoch House, Hall Drive, Oulton Broad,
 Lowestoft, Suffolk, NR32 3PU (United Kingdom)

DENOMINAZIONE DEI MATERIALE / DENOMINATION OF THE MATERIAL:

Revive 1 / Revive 2

(Peso nominale / Nomial weight : 850 g/m²)

NORMA DI RIFERIMENTO / REFERENCE STANDARD:

NF D 60-013:2006

Protocole d'évaluation de l'allumabilité des meubles rembourrés -

Source d'allumage équivalente à un coussin de papier de 20 g enflammé - Revêtements et rembourrages

Protocol for assessment of the ignitability of upholstered furniture - Ignition source equivalent to a burning 20 g paper cushion - Coverings and upholstery materials

Riferimenti Laboratorio <i>Laboratory References</i>	Materiali <i>Materials</i>	Valutazione <i>Evaluation</i>
N° 1443/16	Revive 1 / Revive 2 (Grigio chiaro / <i>Pale grey</i>)	Conforme <i>Complies</i>
N° 1444/16	Revive 1 / Revive 2 (Nero / <i>Black</i>)	Conforme <i>Complies</i>
N° 1445/16	Revive 1 / Revive 2 (Rosso / <i>Red</i>)	Conforme <i>Complies</i>

VALUTAZIONE GLOBALE / OVERALL EVALUATION

Sulla base delle prove effettuate, tutti i materiali sopra elencati, impiegati quali rivestimento di ipotesi di mobili imbottiti con imbottiture Flame Retardant CLASSE 1 IM (UNI 9175) danno risultati

CONFORMI a quanto prescritto da **ARRETE' du 6 mars 2006 / AM 18**

per la gamma completa di tutti i colori, ferme restando le altre caratteristiche tecniche dei materiali.

On the base of the test effected, the materials listed above, used as covers of upholstered pieces of furniture hypothesis with filling made of Flame Retardant Class 1 IM foams (UNI 9175) yield results which

COMPLY with the prescriptions of **ARRETE' du 6 mars 2006 / AM 18**

for the complete range of all colours, being constant the other technical characteristics of the materials.

Prato, 31/08/2016

Il Responsabile Certificazione

The Certification Manager

Dr. Massimo Borsini

Il Direttore del Laboratorio

The Director of the Laboratory -

Dr. Luca Ermini

Valid until: 30/08/2021



Questo documento deve essere letto congiuntamente ai Rapporti di Prova, per la descrizione del prodotto e per ogni altra notizia di dettaglio.

Questo documento non costituisce approvazione di tipo né certificazione di prodotto né tantomeno dichiarazione di conformità, che spetta esclusivamente al Produttore / Sponsor.

This document has to be read in conjunction with the Test Reports, for the description of the product and for every other detail. This document does not represent type approval or certification of the product neither declaration of compliance, that is exclusively under the responsibility of the Manufacturer or Sponsor.